
Netro Corporation Test Report
Page 11 of 183

Title: Test of Netro Corporation AirStar 28 GHz PMP 16 MHz Base Radio Unit
                             to 47 CFR 2. and 47 CFR 101.                                                                                                           

11 of 183 FCC ID: OZNTNB

4.2 Test Results

4.2.1 RF Power Output

47 CFR 2.1046
Rated RF Output Power at Antenna Terminal = +20.0 dBm

Transmitter Power at Antenna Terminal (dBm)Test Conditions
Low Channel Middle Channel High Channel

V min –42VDC 19.48 18.20 18.59
V nom –48VDC 19.56 18.23 18.63

T nominal +25C

V max –56VDC 19.51 18.18 18.60
V min –42VDC 18.65 18.52 18.33
V nom –48VDC 18.65 18.52 18.33

T min –35C

V max –56VDC 18.66 18.52 18.33
V min –42VDC 18.27 18.28 18.99
V nom –48VDC 18.26 18.27 19.01

T max +55C

V max –56VDC 18.28 18.29 19.01

Base Radio Unit antenna gain is 15 dBi nominal.
Calculate EIRP (dBW) = Tx power (dBm) + antenna gain (dBi) –30 dBW/dBm.

EIRP (dBW)Test Conditions
Low Channel Middle Channel High Channel

V min –42VDC 4.48 3.20 3.59
V nom –48VDC 4.56 3.23 3.63

T nominal +25C

V max –56VDC 3.51 3.18 3.60
V min –42VDC 3.65 3.52 3.33
V nom –48VDC 3.65 3.52 3.33

T min –35C

V max –56VDC 3.66 3.52 3.33
V min –42VDC 3.27 3.28 3.99
V nom –48VDC 3.26 3.27 4.01

T max +55C

V max –56VDC 3.28 3.29 4.01

Limits: 47 CFR 101.113
Maximum Mean Power – EIRP (dBW) +55
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4.2.2 Modulation Characteristics (Spectrum Mask)

47 CFR 2.1047
RF Spectrum Mask (Refer to Plots)Test Conditions

Low Channel Middle Channel High Channel
V min –42VDC BRU 2.987-1 BRU 2.987-2 BRU 2.987-3
V nom –48VDC BRU 2.987-4 BRU 2.987-5 BRU 2.987-6

T nominal +25C

V max –56VDC BRU 2.987-7 BRU 2.987-8 BRU 2.987-9
V min –42VDC BRU 2.987-10 BRU 2.987-11 BRU 2.987-12
V nom –48VDC BRU 2.987-13 BRU 2.987-14 BRU 2.987-15

T min –35C

V max –56VDC BRU 2.987-16 BRU 2.987-17 BRU 2.987-18
V min –42VDC BRU 2.987-19 BRU 2.987-20 BRU 2.987-21
V nom –48VDC BRU 2.987-22 BRU 2.987-23 BRU 2.987-24

T max +55C

V max –56VDC BRU 2.987-25 BRU 2.987-26 BRU 2.987-27

Limits: None
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4.2.3 Occupied Bandwidth

47 CFR 2.1049
99% Occupied Bandwidth (MHz) (Refer to Plots)Test Conditions

Low Channel Middle Channel High Channel
T nominal +25C V nom –48VDC 14.13 MHz

BRU 2.989-1
14.13 MHz

BRU 2.989-2
14.13 MHz

BRU 2.989-3

Limits: None
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4.2.4 Spurious Emissions at Antenna Terminals

47 CFR 2.1051
Frequency < +/-250% Removed from Band Center

RF Spectrum Mask (Refer to Plots)Test Conditions
Low Channel Middle Channel High Channel

V min –42VDC BRU 2.987-1 BRU 2.987-2 BRU 2.987-3
V nom –48VDC BRU 2.987-4 BRU 2.987-5 BRU 2.987-6

T nominal +25C

V max –56VDC BRU 2.987-7 BRU 2.987-8 BRU 2.987-9
V min –42VDC BRU 2.987-10 BRU 2.987-11 BRU 2.987-12
V nom –48VDC BRU 2.987-13 BRU 2.987-14 BRU 2.987-15

T min –35C

V max –56VDC BRU 2.987-16 BRU 2.987-17 BRU 2.987-18
V min –42VDC BRU 2.987-19 BRU 2.987-20 BRU 2.987-21
V nom –48VDC BRU 2.987-22 BRU 2.987-23 BRU 2.987-24

T max +55C

V max –56VDC BRU 2.987-25 BRU 2.987-26 BRU 2.987-27

Limits: 47 CFR 101.111(a)(2)(ii)
Spectrum Mask (P = % removed from carrier, B =
Authorized Bandwidth = 850 MHz)

Attenuation = 11 + 0.4 * (P-50) + 10 * LOG10(B) or
Attenuation = 40.3 + 0.4*(P-50)

Frequency > +/-250% Removed from Band Center
Spurious Emissions (Refer to Plots)Test Conditions

IF Bandwidth Middle Channel Pass/Fail
.030-1 GHz 100 kHz BRU 2.991-1 Pass
1-21.2 GHz 1 MHz BRU 2.991-2 to –6 Pass

21.2-27.572 GHz 1 MHz BRU 2.991-7 to –9 Pass

T nominal +25C

V nom –48VDC
27.652-110GHz 1 MHz BRU 2.991-10 to -

28
Pass

Limits: 47 CFR 101.111(a)(2)(iii)
Attenuation in 4 kHz band, >250% B away from carrier
B= Authorized Bandwidth (MHz), Pout = Mean Output
Power in Watts

Attenuation = 43+10*LOG10(Pout)
or 80 dB whichever is lesser
Attenuation = -33 dB in 4 kHz band = -13 dBm/4 kHz
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4.2.6 Frequency Stability

47 CFR 2.1055
Note: Frequency stability is determined by external network clock.

Frequency Stability (%) (Refer to Plots)Test Conditions
Low Channel Middle Channel High Channel

V min –42VDC .00004
BRU 2.995-1

.00004
BRU 2.995-2

.00004
BRU 2.995-3

V nom –48VDC .00004
BRU 2.995-4

.00004
BRU 2.995-5

.00004
BRU 2.995-6

T nominal +25C

V max –56VDC .00004
BRU 2.995-7

.00004
BRU 2.995-8

.00004
BRU 2.995-9

V min –42VDC .00003
BRU 2.995-10

.00003
BRU 2.995-11

.00003
BRU 2.995-12

V nom –48VDC .00003
BRU 2.995-13

.00003
BRU 2.995-14

.00003
BRU 2.995-15

T min –35C

V max –56VDC .00003
BRU 2.995-16

.00003
BRU 2.995-17

.00003
BRU 2.995-18

V min –42VDC .00003
BRU 2.995-19

.00003
BRU 2.995-20

.00003
BRU 2.995-21

V nom –48VDC .00003
BRU 2.995-22

.00003
BRU 2.995-23

.00003
BRU 2.995-24

T max +55C

V max –56VDC .00003
BRU 2.995-25

.00003
BRU 2.995-26

.00003
BRU 2.995-27

Limits: 47 CFR 101.107
Frequency Tolerance, percent 0.001
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Section 5. Summary of Test Results

The summary of the test results is as follows:

Transmitter Output Power Pass
Modulation Characteristics– Spectrum Mask N/A
Occupied Bandwidth N/A
Spurious Emissions at Antenna Terminal Pass
Field Strength of Spurious Emissions Pass
Frequency Stability Pass



Netro Corporation Test Report
Page 49 of 183

Title: Test of Netro Corporation AirStar 28 GHz PMP 16 MHz Base Radio Unit
                             to 47 CFR 2. and 47 CFR 101.                                                                                                           

49 of 183 FCC ID: OZNTNB

Figure BRU 2.987-4
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Figure BRU 2.987-5
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Figure BRU 2.987-6
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Figure BRU 2.989-2
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Appendix A – 28 GHz PMP 1 GHz – 110 GHz Radiated Emissions Test Report
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